00000980:99901236: 20070329

1999 Model 980 MetroStar
Commercial Fleet Body

PARTS AND SPECIFICATIONS

Section 1 BODY SPECIFICATIONS
Section 2 REPLACEMENT PARTS

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, |1A 50438-0189
TEL: 641-923-3711
MANUAL PART NO: 99901236

lowa Mold Tooling Co., Inc. is an Oshkosh Truck Corporation company.



00000980:99901236: -------- ii

PARTS ORDERING INFORMATION

Before placing an order, take the time to record the following information. This information
should then be given to an IMT representative when placing your order.

BODY MODEL NUMBER:
BODY SERIAL NUMBER:
PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:

If left or right side is applicable, please specify.

Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711

See Series 60 Compressor Manual

for complete installation and operation instructions.

REVISIONS LIST

DATE LOCATION DESCRIPTION OF CHANGE
20000913 2-10, 2-13 ECN 8612-ADD BACKUP ALARM 77040020 TO 41714953 & 41715385 ELEC INSTL KITS
20001011 2-17 ECN8621-41715063-1-ADD 21. 60110018 CHANNEL & 30. 70395315 OP INSTR DECAL
20010105 2-3 ECN8635-41714951-ADD AUX GRD INFO
20010711 2-4 ECN8689 CHANGED HOSE REEL FROM 70732096 TO 70733508
20011112 2-3,4,6 ECN 8810 CHANGED BODY ASM
20011112 ii REMOVED WARRANTY POLICY FROM INDIV MANUALS
20020104 2-7,17 ECN 8846 -AIRSYSTEM ECN
20020121 2-3,4,16 ECN 8839 - MOVED OIL FILL LOCATION
20020425 2-18 THROUGH 22 ECN 8868 - ADDED NEW WIRING SETUP FOR 980 W/AUTO TRANSMISSION
20020619 2-10-20 ECN 8943 - NEW WIRING SCHEMATICS
2-3 ECN 8952 - RACK 52717719 WAS 60121846
20021007 2-10 ECN 9032 -ADDED 93717917 DODGE 2002 INSTALLATION KIT
20030408 2-8 ECN 9161 - CHANGED FROM 70395315 DECAL TO 70396381 DECAL
20030515 2-7,8 ECN 8882 - IMPROVED AIR COMPRESSOR INSTALLATION
20031104 2-7,8 ECN 9288 - REMOVED CHANNEL FROM BODY
2-3,9 ECN 9203 - UPDATED BODY ASM DRAWING 41714951-1, ADDED REMOTE COOLER 99903561
20050321 2-9,10 ECN 9608 - UPDATE RUNNING BOARD ON 41719286 - 2005 INSTALLATION
20070329 COVER UPDATED OWNERSHIP STATEMENT




00000980:99901236: 19980616 iii

TORQUE DATA CHART

FINE THREAD BOLTS COARSE THREAD BOLTS
TIGHTENING TORQUE TIGHTENING TORQUE
e | wee e | wee

iy | REHER | V1% | AT TR | [ ol | SRELEE) BV TS B | IS
5M16-24 | 0.3125 19 14 27 20 5M16-18 | 0.3125 17 13 25 18
3/8-24 | 0.3750 35 26 49 35 3/8-16 | 0.3750 3 23 44 33
7/16-20 | 0.4375 55 41 78 58 7/16-14 | 0.4375 49 37 70 52
1/2-20 | 0.5000 90 64 120 90 1/2-13 | 0.5000 75 57 | 105 80
9/16-18 | 0.5625 | 120 90 170 130 9/16-12 | 0.5625 | 110 82 155 115
5/8-18 | 0.6250 | 170 130 | 240 180 5/8-11| 0.6250 | 150 115 | 220 160
3/4-16 | 0.7500 | 300 225 | 420 | 315 3/4-10 | 0.7500 | 265 200 | 375 | 280
7/8-11 | 0.8750 | 445 325 | 670 | 500 7/8-9| 0.8750 | 395 295 | 605 | 455
1-12 | 1.0000 | 645 485 | 995 | 745 1-8 | 1.0000 | 590 445 | 910 | 680
11/8-12| 1.1250 890 670 | 1445 | 1085 11/8-7| 1.1250 795 595 | 1290 965
11/4-12 | 1.2500 | 1240 930 | 2010 | 1510 11/4-7| 1.2500 |1120 840 | 1815 | 1360
1-3/8-12 | 1.3750 | 1675 |1255 |2710 | 2035 1-3/8-6 | 1.3750 [1470 | 1100 | 2380 | 1780
11/2-12 | 1.5000 |2195 | 1645 | 3560 | 2670 11/2-6 | 1.5000 |1950 | 1460 | 3160 | 2370

When using the torque data in the charts above, the following rules should be observed.

1. Bolt manufacturer’s particular specifications should be consulted when provided.

2. Flat washers of equal strength must be used.

3. All torque measurements are given in foot-pounds. To convert to inch-pounds, multiply by 12.

4. Torque values specified are for bolts with residual oils or no special lubricants applied. If special lubricants of
high stress ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or
white lead are applied, multiply the torque values in the charts by the factor .90. The use of Loctite does not
affect the torque values listed above.

5. Torque values for socket-head capscrews are the same as for Grade 8 capscrews.

WARNING

Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size.

Once a bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be
the same as when the bolt was new thus giving indeterminate clamp loads after torquing. Failure to replace
gear-bearing bolts may result in bolt failure due to metal fatique causing serious injury or DEATH.




iv

00000980:99901236: 19990115

papnoul jou SIUp1AqRy 21031l pup aun4o padinbay a4 a3vsn juauidinba a3p42ap 40 papudtinioday

‘(2) 1911 J01e1Rdes ainisiow pue ‘(g) siely e ‘(sabueyd g) |10 J0ssaidwod ‘(g) 11y 10 (1) Jel Jossaidwon iy ma1og AirloY d0odvq :sapnjoul Uy

‘auleaup Jossaldwod jo Buiseslb apnioul syoay2d Apjesm
J01eJedas ainisiow Jo Buiurelp pue ‘1oledipul 9xeiul Jie J0ssaIdwod ‘sjaad] pinjy 10ssaidwod apnjoul s)98yd Ajleqg

MeyD Wd Yiuow Z| mau Jejs

Io oinespAy o1ebyy abuey)

dwns )uey} |10 Jossaidwod
AJejol wouy ainjsiow uleiq

J9)1} Jojeledas ainisiow abueyn

X

X

2

auljaAlp
1ossaidwood Alejou ssealn)

X

x| %
x
AR AR SR

x

Jayy Jre Jossaidwioo Atejol abueyn

FEMTEEREET|Tok]
Jossaidwoo Alejoul sbueyn

X

|10 Jossaidwoo Asejol abueysn

AR AR SR SR 4R AR SR SR

1914 10 Jossaidwod
maloas A1ejol 4ogdvqa abueyn

N
ph

L

ol

R

HLNOW

JOIAHIS 40 3dAL

10506661:¢20€0666 # NHO4

0091 9dA ‘d3dINO3Y 1M Nd
(0g0g ‘0121 086) STDVYIOVC 13374 TVIOHIANINOD

a|npayas a2inies abeyoed Nd Shid @njeA LI



00000980:99901236: 19981209

1-1
SECTION 1. SPECIFICATIONS

GENERAL SPECIFICATIONS ..o 2
COMPARTMENT SPECIFICATIONS ....ooiiiiii e 2
STANDARD FEATURES ... 2
STANDARD FEATURES ... 3
OPTIONAL EQUIPMENT ...t 3
DIMENSIONAL DRAWING ...t 3

WEIGHT DISTRIBUTION ...ooiiiiiiii e 4




00000980:99901236: 20000706

1-2

1999 Model 980 MetroStar
Commercial Fleet Body

GENERAL SPECIFICATIONS
CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CHANNEL CROSSMEMBERS
DECK-PLATE FLOORING THICKNESS

TOTAL COMPARTMENT STORAGE CAPACITY
allowing for recessed doors

TOTAL BODY WEIGHT

TOTAL BODY DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
RIGHT FRONT COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT
LEFT FRONT COMPARTMENT

HOSE REEL COMPARTMENT

STANDARD FEATURES
* Rear light mounted in corner posts.
* Primed and painted.
e Undercoating.
* Installed.

56" (142.2cm) Single Axle
3"x 1-1/2"x 13 ga. (7.6 x 3.8 x .211cm) Formed
4" x .188" (10.2 x .478cm)

12 ga.

27.5 Cubic Feet (.78 cubic meters)

1100 LBS (499 kg)

44 .5 Square Feet (4.13 square meters)

39"H x 32"W x 15"D (99.1 x 81.3 x 38.1cm)
47"W x 24"H x 15”D (119.4 x 61 x 38.1cm)
39"H x 32"W x 15"D (99.1 x 81.3 x 38.1cm)

24" Hx 15"W x 24"D (61 x 38.1 x 61cm)

IMT reserves the right to change specifications and design without notice.

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



00000980:99901236: 19980921 1-3
STANDARD FEATURES

* 1/2" x 50’ hose reel.

» Amber beacon light.

Two 12V floodlights.

» Three compartment lights.

» Back-up alarm.

* An ICC safety kit.

e Hour meter

OPTIONAL EQUIPMENT

» Cab caddy.

3/8" x 35" hose reel.

» Commercial fleet tool package.
Dual 1/2" airline coupler plumbing.
Liftgate side rail and tire stop.

Customer identification.

IMT reserves the right to change specifications and design without notice.

Two-bar fold-up tire inflation cage with body installed carrying bracket and 6' inflation hose.

! CD
|
79.5¢
49" 73¢ 64.5"
LEGEND
A RIGHT & LEFT COMPT39"H x 32"W x 15"D
B DOOR OPENING 28.25"W x 31.50"H
C RIGHT HORIZ COMPT 47"W x 24"H x 15"D
D DOOR OPENING 42.50"W x 13"H I
! 109" |
24"
3 |
= =

56"

133




00000980:99901236: 19981209 1-4

WEIGHT DISTRIBUTION CHASSIS MODEL F250

980 MetroStar CaSOe e
Commercial Fleet Series WHEELBASE 137"

CAB-TO-AXLE 56"

F250 GVWR (LBS 8800
FRONT AXLE RATING (LBS) 4100
REAR AXLE RATING (LBS) 5246

TOTL | Teont | ReaR.
AXLE AXLE
LOCATION| COMPONENT DESCRIPTION (LBS) (LBS) (LBS)
CHASSIS WEIGHT - STD EQUIP/OIL/WATER 5300 | 3640 | 1660
D 980 METROSTAR BODY 1027 15 | 1012
H LOADGATE 365 -163 528
B DAR60P COMP+PTO 247 126 121
F 0.5"X50' HOSEREEL 76 -23 99
ASSEMBLY HARDWARE 150 10 140
SUBTOTAL 7165 | 3605 | 3560
TOTAL REMAINING GVW 1635 495 | 1686
PL-B | CARGO PAYLOAD AT SPECIFIED LOCATION 750 -66 816
PL-A | CUSTOMER SUPPLIED TOOLS 260 66 194
C FRONT FUEL TANK - 38 GALLONS 266 70 196
A DRIVER 250 144 106
REMAINING PAYLOAD 109 31 78
TOTAL UNIT WEIGHT - WITH SPECIFIED LOAD 8800 | 3850 | 4950

178.00

198.00

U
il

149.00

135.00

102.00
101.00
67.00

e
T
> O > Ow T T

58.00 Y4

56.00

137.00




00000980: 99901236:20021007 2-1

SECTION 2. REPLACEMENT PARTS

BODY ASM W/ SERIES 60 COMPRESSOR (41714951-1) ......ooooveeveeeeeseeeseesseeoeseoeseeseesseeeeeesesseseseeese s seee s 3
BODY ASM W/ SERIES 60 COMPRESSOR (41714951-2) .......ooovveoveeeeereeeeeiseeoeseiesesseesseeeseesse s seseeeseessessse s 4
BODY ASM W/ SERIES 60 COMPRESSOR (41714951-3) .........ovvoiveeeeeseeeseesseeosseoesesseesseeeseeesesseeseseeeseessssse s 5
BODY ASM W/ SERIES 60 COMPRESSOR (41714951-4) ..........ovooveeeeereeeeesseeeeeeoeseeseeeseeseeeseseeeseseese s s 6
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD (41714952) .......ovovveeveeeeeereeeseeeseseeeneeseeessneenn. 7
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD-AT (41715063) ..........ovvoeveeresreereeseeeseesseessessneone 8
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'05 FORD-AT (41719286-1) ........ovvooveoeeeeseeeiseeeseeesesseesesneone 9
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'05 FORD-AT (41719286-2) ........vvovveeeeseeeseeeesseeereenee. 10
REMOTE COOLER (DWG. 99903561) (PRODUCT #91718274) ..........oveoveeereeereeiereoseeaseeseeesseossesesseseesss s 11
INSTALLATIONDWG (99900636) ........ovvoorveoeeeoeeeeeseeeseeseesssesseessseessesseeseseesesesessssssesssesass s sesseeeses s s eneeseeesnenos 12
INSTALLATIONKIT - DODGE 2002 (937179L7) w..voovvoeeeeeeeeeeeeeeseeeeseesseeseeseeeese e sseeesse s s sesee s s ses e eneseneeneons 13
DRIVESHAFT ASM (T0008W) ........oooveoieeeeeeeseeeoeeeeeseeseeeeseeese s seesesesse s seeese e ssesese s e esse s s e s 14
DECAL KIT (95714954) ........oovooeeeoeeeeeeeeeeeeeeeeeeee e eseee s ee e es e es s se e ee e s e ee e e e ereeeeoe 15
SWITCHPANEL - AUTOMATIC TRANSMISSION (99903408-1) ........ovvoveiieeeeeeesesseeeeseesesseeesseeseeeeseseeesse s snneons 16
SWITCHPANEL PHOTOS - AUTOMATIC TRANSMISSION (99903408-2) ........covvoeeeieeeeeeseesseeeseeesseeeeesseeeene e, 17
FRONTENDKIT-AUTOMATIC TRANSMISSION (99903410) .........oovvoeeereeeoeeeeeseesseeeseeeseesessseesseeseesseessesesne s 18
SCHEMATIC-AUTOMATIC TRANSMISSION (99903414-1) .......ooooeeeeeeeeeseeeeeseeeeeseeseeseseesne s ees e, 19
LAYOUT - AUTOMATIC TRANSMISSION (99903414-2) .........oovoiveireseeeeeeeeeeeoeseeseeseeeese s s eesssee e ensssnenneons 20
SWITCH PANEL - MANUAL TRANSMISSION (99903415-1) ........ooooveoiveoieeeieeesseeseeeeeseesesseeesse s eseeseseesesneesseeeenne. 21
FRONTEND KIT-MANUAL TRANSMISSION (99903416) ..........oovvoreeeeeeeeeseeseesseesseeesee s asseseseesnsessssseeeese s 22
SCHEMATIC - MANUAL TRANSMISSION (99903417-1) ......oovooveeeeeeeeeeeeseseeeseeeeese s sseeeese s eeeeene s 23

LAYOUT - MANUAL TRANSMISSION (99903B4L7-2) ....oeeiuiiiiiesieiiiee sttt sttt ettt ettt sr e sre s sne e sbeesnee e 24




00000980: 99901236:19980616 2-2
NOTES




00000980: 41714951.01:REV. L 20031104
BODY ASM W/ SERIES 60

COMPRESSOR (41714951-1)

. 52714470
52706812
60110127
89392440
89395457
60123834
72661510
76393253
70144823
10. 72661369
11. 76039990
12. 72601552
13. 72062123
14. 60113039
15. 72063181
16. 60025114
17. 72060046
18. 72063165
19. 72062103
20. 76392821
21. 71393883
22. 60119931
23. 60119932
24. 72060023
25. 72062109
26. 72063002
27. 76392598
28. 52717719
52706514
72601283
60121075
72063000
72062106
72060636

CoNoTrwNE

99903561 REF
(REMOTE COOLER)

BODY

DOOR STOP ASM

DOOR ROD 16-1/8
WEATHERSTRIP
WEATHERSTRIP
PLATE-OILFILL
LATCH-TWOPT

LATCH GASKET
RECESS-FILLNECK

POP RIVET-.156X.25 GRIP SS
RUBBER BUMPER

CAP SCR #10-24X1 TRHPHH
NUT-#10-24 LOCK SS

DOOR ROD 21-1/2

WASHER #10 WRT SS
CASTING LIFT BRKT

CAP SCR 3/8-16X1 HHGR5
WASHER 3/8 WRT SS

NUT 3/8-16 HEX NYLOC
WASHER-BONDED SEAL
DECAL-TIRE HANDLER
SHELF-RH HORIZ 7X38
SUPPORT SHELF HORIZ
CAP SCR 5/16-18X3/4 HHGRS5 Z
NUT 5/16-18 NYLOC
WASHER-5/16 FLAT
WASHER-BONDED PLTD 5/16
HEADACHE RACK 16X79
TRAY-WLDMT 12-1/2

SCREW MACH #10-24X1/2
AIRINTAKE COVER

WASHER 3/16 FLAT

NUT #10-24 HEXNYLOC ZINC
SCREW - MACH 10-24 X 3/4 RDH

(TYP-ALL
DOORS)

28 (1), 17 (4), 18 (8),
19 (4), 20 (4) \

AN

10FT
30FT

ANNODNNNRARPWOWWE

e RN R
NNNRFRPONREPNOOORRFRWANEN

CONTINUED ON FOLLOWING PAGE

INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE
KIT (51716427)
Due to the increased use of electrical components installed on
IMT products, we have instituted the practice of installing an
auxiliary ground cable between the chassis frame and battery
ground terminal, to assist the electrical system of both IMT
product and chassis. If your equipment does not include the
cable, consider adding the ground cable for added assistance.
Install the auxiliary ground cable as follows:
1. Connect one end of cable to chassis frame using 3/8” x 1-1/
2" bolt, 5/16” flat washer, 3/8” lock washer, and 3/8” hex nut.

See Note.

2. Connect the remaining end of the cable to the ground
terminal of the chassis battery or to the engine block. See

Note. NOTE

Ground connections made to metal surfaces shall maintain
contact integrity when subjected to the normal effects of aging,
temperature cycling, moisture, splash, spray washing, fatigue,
and other environmental conditions. Metal surfaces shall be
free of primer, paint, rust, and corrosion, and have a bright,
polished appearance immediately before the ground terminal
is connected. A steel flat washer, with an outside diameter
approximately equal to the ring terminal diameter, shall be placed
between bolt head and terminal. Grounding studs and joints
shall be dedicated to the ground and not be used as a structural
joint.

11,12,13,14,15
/(2 PLS) 7

22,23,24,25,26,27
INSIDE REAR COMPT

16,17 (2),18 (2),19 (2),20

30 (2),31 (6),
13 (6),15 (6)
INSIDE FRONT COMPT




00000980:

41714951.02::20011112

BODY ASM W/ SERIES 60
COMPRESSOR (41714951-2)

ITEM PART NO.
1. 70073139
2. 70048015
3. 70141473
4. 72053457
5. 72053591
6. 72531547
7. 72066000
8. 89392349
9. 89039176
10. 72533140
11. 72063066
12. 72532022
13. 72063027
14. 72532733
15. 72531812
16. 72053304
17. 72053612
18. 72531812

DESCRIPTION

SEP-REG-OILER ASM
GAUGE-PRESS AIR

MTG BRKT

NIPPLE-BARB BRS 1/2MPT 1/2
ELBOW-STREET BRS 1/2MPT
NIPPLE-BARB BRS 1/2MPT 3/4
HOSE CLAMP 1/2-1-1/4 #12
HOSE-3/4X300# WP GRAY
HOSE-AIR 1/2X250# RED
COUPLING-BH 1/2X1-1/2 LG
WASHER 1.00 HISTR YELLOW
QUICK DISCONNECT 1/2FPT
MACHY BUSHING .62X14GA NR
NIPPLE-PIPE BRS 1/4XCLOSE
REDUCER BUSH-BRS 1/2 1/4
COUPLING-BLK 1/2

TEE-STL 1/2

REDUCER BUSH-BRS 1/2-1/4

INTO SHUT—OFF
VALVE IN BOSS
COMPRESSOR

QTY

WO RANREBRE

12

18.5FT

3.4FT

RPRRPRPREPNRPWO®

CONTINUED ON FOLLOWING PAGE

PART OF 10

70048036
70732096
72060046
72063003
72062103
60115702
60115703
72060004
72063001
72062104
72060004
72063001
72062104
89044461
72066582
72060833
72066061
72533022
72053096
72053304

GAUGE-PRESS AIR 300# BTM
HOSEREEL

CAP SCR 3/8-16X1.00 HH GR5Z
WASHER 3/8 FLAT

NUT 3/8-16 HEX
SIDE-HOSEREEL COMPT
TOP-HOSEREEL COMPT

CAP SCR 1/4-20X1 HHGR5
WASHER 1/4W FLAT

NUT 1/4-20 HEX NYLOC

CAP SCR 1/4-20X1 HHGR5
WASHER 1/4W FLAT

NUT 1/4-20 HEX NYLOC Z
LOOM-1.00ID BULK

CLAMP

SCR-THRD CUT 5/16-18X3/4
CLAMP HOSE 3/8-7/8 SAE 6
NIPPLE PIPE BRASS 1/2 X CLOSE
NIPPLE PIPE BLK 1/2X4.00
COléPLING BLACK 1/2

(137

=N
PRPRPRWWBRROANBARRPRDOAR R

[
T
—




00000980: 41714951.03:19981217
BODY ASM W/ SERIES 60
COMPRESSOR (41714951-3)

70732187
72060047
72063003
72062103
72060032
72063002
72062109
72060093
72063005
72062080

CoxxNoohhwWNE

[En

LOADGATE

CAP SCR 3/8-16X1-1/4 HHGR5
WASHER 3/8W FLAT 1
NUT 3/8-16 HEX NYLOC

CAP SCR 5/16-18X2-3/4 HHGR5
WASHER 5/16W FLAT

NUT 5/16-18 HEX NYLOC

CAP SCR 1/2-13X1-1/2 HHGR5
WASHER 1/2W FLAT

NUT 1/2-13 HEX NYLOC

NONDDMBMODNOBR

8(2)

3(63,4¢6>

5(4)

DETAIL A

2-5

CONTINUED ON FOLLOWING PAGE

11.
12.
13.
14.
15.
16.
17.
18.

96>
\ 10¢2)
7(4)—/
s<4>—/

SEE DETAIL A

60250359
72066349
52708024
52706335
60030312
72060025
72063002
72062109

e

PANEL-LOADGATE DECAL
RIVET-POP AL .19X.50 GRIP
TIRE STOP-WLDMT LOADGATE
SIDE RAIL-WLDMT LOADGATE
WEAR PAD

CAP SCR 5/16-18X1 HHGR5
WASHER 5/16 WRT

NUT 5/16-18 LOCK

/ 15,16,17,18

BOLT TO
REAR/OUTSIDE
OF LOADGATE

\—11,1a<14>

1
14




00000980: 41714951.04:20011112 2-6
BODY ASM W/ SERIES 60 g- ;;gg;ggé
COMPRESSOR (41714951-4) 10. 89039176
ITEM PART NO. DESCRIPTION QTY 11. 60115700
1. 70073625 HOSE REEL ] 1 12 70731371
2. 72531132 STREET ELBOW 3/8 90 1 13, 72060025
3. 72060025 CAP SCR 5/16-18X1 HHGR5 4 14. 72062106
4. 72062109 NUT 5/16-18 LOCK 4 15 72062109
5. 72063002 WASHER 5/16 WRT 8 16, 72063000
6. 72066061 HOSE CLAMP 2 17 72063001
7. 72531543 BARB NIPPLE 3/8MPT 1/2HOSE 1 18, 72601004

*HOLD THIS DIMENSION
OUTSIDE-OUTSIDE
AND DRILL AT ASM.

BOLT 1/4 X 1.00 \

SIDE-HOSE REEL COMPLETE

BLT 1/4 X 1.00 (12)
\I
L~

WASHER 1/4 WRT (16)
NUT 5/16 NYLOC (16)

MTG. BRKT - FLR
WASHER 1/4 WRT SEE VIEW A-A

NUT 5/16 NYLOC

[
0 & \ -
~
0 RN \
™~ ~ HOSE GUIDE & ROLLER
> { BOLT -STV #10 X 3/4 FLH (4)
WASHER 3/16 WRT (4)
NUT #10 NYLOC (4)
DETAIL VIEW

QUICK DISCONNECT 1/4FPT
NIPPLE-DISC 1/4FPT

AIR HOSE 1/2 250#

HOSE REEL STAND

HOSE GUIDE & ROLLER ASM
CAP SCR 5/16-18X1 HHGR5
NUT #10-24 LOCK

NUT 5/16-18 LOCK

WASHER 3/16 WRT
WASHER 1/4 WRT

STOVE BOLT #10-24X3/4 FLHD

T
_|

ARORNRARNRAPRPPWR R

- HOSE REEL COMPLETE

STAND 3/8 HOSE REEL

/ SEE DETAIL VIEW
/BODY 980

TOP - HOSE REEL COMPLETE
SIDE OF BODY

MOUNTING BRACKEVI

FLOOR

VIEW SECTION A-A



00000980: 41714952.01:Rev. J 20031104
CHASSIS PREP-BODY W/ SERIES 60
COMPRESSOR-'99 FORD (41714952)
. 20019 SERIES 60 COMPRESSOR
52710649 BRACKET

72060048 CAP SCR 3/8-16X1 HHGR5
72062103 NUT 3/8-16 HEX NYLOC
93029598 RUNNING BOARD

70073147 FIRE EXTINGUISHER W/BRKT
70073146 KIT-REFLECTOR

70733305 DEFLECTOR

9. 72063002 WASHER 5/16 WRT 12
72062080 NUT 1/2-13 LOCK 7
. 72063005 WASHER 1/2 WRT

. 72060093 CAP SCR 1/2-13X1-1/2 HHGR5
. 60106492 BRACKET

. 70733423 AIR TANK-22 GAL

15. 73540054 CHECK VALVE

16. 72053556 STREET ELBOW 3/4NPT 90°
17. 72531133 STREET ELBOW 1/2NPT 90°
18. 72053458 BARB NIPPLE 3/4MPT 3/4

19. 72060023 CAP SCR 5/16-18X3/4 HHGR5
20. 72063050 WASHER 5/16 LOCK

22. 72531836 REDUCER BUSHING 1-1/4 3/4
23. 73054032 SAFETY VALVE 200PSI1/4NPT
24. 52715608 BRACKET

25. 72531547 BARB NIPPLE 1/2MPT 3/4

26. 60122022 BRACKET

27. 72066004 HOSECLAMP

28. 72053372 REDUCER BUSHING 3/8 1/4
29. 89392349 HOSE 3/4 300#

30. 51396125 HOSE-FF 1" X 23"

31. 60122286 TANKBRACKET

32. 72533058 ELBOW #16MJIC #16MJIC BLKHD 1
33. 72053141 NIPPLE, BLK PIPE 3/4 CL 1
34. 73054230 VALVE,BALL3/4

35. 72053375 RED BUSHING, BLK 3/4-1/2
36. 72096133 MUFFLER, AIR 3/4 NPT

37. 72063067 WASHER 1.25 HI-STR

2-7

NogahsowdpE

NGO A~LONE

1
3
6
6
1
1
1
1

OF CONTROL BOX

H
N

\l
NFPNRPWRRPRREPRPNAMIMNRNR P WS

e

NOTE: BRACKET IS TO EXTEND
5.75 BEYOND CADDY FOR INSTALLATION

70733084
60121009
72060005
72063001
76392820
72062104
72061004

CAB CADDY 1
MTG BRACKET 2
CAP SCR 1/4-20X1-1/4 HHGR5 4
WASHER 1/4 WRT 4
WASHER 1/4 BONDED 4
NUT 1/4-20 LOCK 4
SHT MTL SCR #14X3/4 SLTHEX 4
DRILL 11/64 HOLE
THRU BOTH CADDY
(@%'\BS‘VR IS POSITIONED
CAP SCREW & WASHERS
ARE INSERTED FROM THE
OUTSIDE OF CAB
/ [3(4)
A
)
DRILL 9/32 HOLES
THRU CAB BACK (2)

I
< \MOUNT EDGE FLUSH

W/ PLASTIC MOLDING

(NOTE: 60110018 REMOVED REV. J)

r3(4), 4(4), 9(8), 13(2), 31(2)

15

22 | VIEW A

CAP (PROVIDED
WITH COMPRESSOR) 32 S

18-]

27,29

19, 20, 26, 10, 11, 12

16

AIR SUPPLY
TO FLR IN BODY



00000980: 41715063.01:REV. L 20050316 2-8

CHASSIS PREP-BODY W/ SERIES 60 32. 51396125 HOSE-FF 1"X23" 1
COMPRESSOR-‘99 FORD-AT (41715063) 33. 72533058 ELBOW #16MJIC #16MJIC BLKHD 1
1. 20031 SERIES 60 COMPRESSOR 1 34. 72053141 NIPPLE BLK PIPE 3/4CLOSE 1

2. 52710649 BRACKET 3 35. 73054230 VALVE,BALL3/4 1
3. 72060048 CAP SCR 3/8-16X1 HHGR5 6 36. 72053375 RED BUSHING BLK 3/4-1/2 1

4. 72062103 NUT 3/8-16 HEX NYLOC 6 37. 70396133 MUFFLER, AIR 3/4 NPT 1

5. 93029598 RUNNING BOARD 1 38. 72063067 WASHER 1.25 HI-STR ZINC 1

6. 70073147 FIRE EXTINGUISHER W/BRKT 1 (NOTE: ITEM #21 60110018 RMV. REV. K)

7. 70073146 KIT-REFLECTOR 1

8. 70733305 DEFLECTOR 1 1. 70733084 CAB CADDY 1
9. 72063002 WASHER 5/16 WRT 12 5 60121009 MTG BRACKET 5
10. 72062080 NUT 1/2-13 LOCK 7 3. 72060005 CAP SCR 1/4-20X1-1/4 HHGR5 4
11. 72063005 WASHER 1/2 WRT 14 4. 72063001 WASHER 1/4 WRT 4
12. 72060093 CAP SCR 1/2-13X1-1/2 HHGR5 7 5. 76392820 WASHER 1/4 BONDED 4
13. 60106492 BRACKET 3 6. 72062104 NUT 1/4-20 LOCK 4
14. 70733423 AIR TANK-22 GAL 1 7. 72061004 SHT MTL SCR #14X3/4 SLTHEX 4
15. 73540054 CHECK VALVE 1

16. 72053556 STREET ELBOW 3/4NPT 90° 2 ESTTEENgRsA%ﬁLngig X:EUBgE;fAETAEDRDY

17. 72531133 STREET ELBOW 1/2NPT 90° 1 CADDY FOR CONTROL %‘DDV'SPOS'T'ONED

18. 72053458 BARB NIPPLE 3/4MPT 3/4 2 /¥H°é2'§§BE”‘”D

19. 72060023 CAP SCR 5/16-18X3/4 HHGR5 4

20. 72063050 WASHER 5/16 LOCK 4

22. 72531836 REDUCER BUSHING 1-1/4 3/4 2 CAP SCREW & WASHERS
23. 73054032 SAFETY VALVE 200PS| 1/4NPT 1 THE QUTAIDE OF THE cAB
24. 52715608 BRACKET 1 /

25. 72531547 BARB NIPPLE 1/2MPT 3/4 1 -

26. 60122022 BRACKET 1 A

27. 72066004 HOSE CLAMP 3

28. 72053372 REDUCER BUSHING 3/8 1/4 1 [ TERU CaB BACK @)
29. 89392349 HOSE 3/4 300# 72" WIPLASTIC MOLOING
30. 70395315 DECAL-OP INSTRUCTIONS 1

31. 60122286 TANKBRACKET 1

3(4), 4(4), 9(8),

13(2), 31(2)
6 VIEW A
19,20,26,10,11,12
AIR SUPPLY
18
16

CAP (PROVIDED
WITH COMPRESSOR) 33

2,10,11,12



00000980: 41719286: 01: NEW 20050315 2-9

CHASSIS PREP-BODY W/ SERIES 60 18. 72053458 BARB NIPPLE 3/4MPT 3/4 2
COMPRESSOR-‘05 FORD-AT (41719286- 19. 72060023 CAP SCR 5/16-18X3/4 HHGR5 4
1) 20. 72063050 WASHER 5/16 LOCK 4
5 52710649 BRACKET > 22. 72531836 REDUCER BUSHING 1-1/4 3/4 2
4. 72062103 NUT 3/8-16 HEX NYLOC 6 24. 52715608 BRACKET 1
5 93029608 RUNNING BOARD 1 25. 72531547 BARB NIPPLE 1/2MPT 3/4 1
6. 70073147 FIRE EXTINGUISHER W/BRKT 1 26. 60122022 BRACKET 1
7. 70073146 KIT-REFLECTOR 1 27. 72066004 HOSE CLAMP 3
9. 72063002 WASHER 5/16 WRT 12 29. 89392349 HOSE 3/4 300# 2
10. 72062080 NUT 1/2-13 LOCK 7 30. 70396381 DECAL-OP INSTRUCTIONS 1
11. 72063005 WASHER 1/2 WRT 14 31. 60122286 TANKBRACKET 2
12. 72060093 CAP SCR 1/2-13X1-1/2 HHGR5 7 32. 51396125 HOSE-FF1°X23 1
13. 60106492 BRACKET 3 33. 72533058 ELBOW #16MJIC #16MJIC BLKHD 1
14. 70733423 AIR TANK-22 GAL 1 34. 72053141 NIPPLE BLK PIPE 3/4CLOSE 1
16. 72053556 STREET ELBOW 3/4NPT 90° 2 36. 72053375 RED BUSHING BLK 3/4-1/2 1
17. 72531133 STREET ELBOW 1/2NPT 90° 1 37. 70396133 MUFFLER, AIR 3/4NPT 1
3(4). 4(4), 9(8),
13(2), 31(2)
VIEW A
19,20,26,10,11,12
AIR SUPPLY
18
16
¥ < \a7
17,2527 AN ;536
- 34

CAP (PROVIDED
WITH COMPRESSOR)
21,33

3(2), 4(2), 9(4),13



00000980: 41719286: 02: NEW 20050315
CHASSIS PREP-BODY W/ SERIES 60

COMPRESSOR-'05 FORD-AT (41719286-

2

1

ok wnN

70733084
72060014
72060012
72063001
76392820
72062104

CAB CADDY - PLASTIC

CAP SCREW 1/4-20 X 3.5 HHGR5Z
CAP SCREW 1/4-20 X 3 HHGR5Z
WASHER 1/4 FLAT
WASHER, 1/4 BONDED PLTD
NUT 1/4-20 HEX NYLOC

NNNPREP PP

CAP SCREWS & WASHERS
ARE INSERTED FROM
OUTSIDE OF CAB

/
AN,

NG

DRILL 9/32 HOLES
THRU CAB BACK (2)



10

00000980: 99903561.01. NEW 20031104
REMOTE COOLER (DWG. 99903561)
(PRODUCT # 91718274)

1. 52705023
52713702
60125718
60125719
70143092
60030243
72063003
72063051
9. 72060048
10. 72060047
11. 76392821
12. 77041645

N TORA~LON

WELDMENT, SHROUD

WELBMENT, OIL COOLER

STRAP, 9"
STRAP, 12"

OIL COOLER, FANASM

SPACER
WASHER 3/8 FLAT
WASHER 3/8 LOCK

CAP SCR 3/8-16X1.5 HHGR5Z
CAP SCR 3/8-16X1.25 HHGR5Z
WASHER, BONDED PLT 3/8

TEMP SWITCH

2-11

o o

I—‘.blc—;-bl\JH-bl—‘l\)l\Jl\Jl\J

NOTES:

1. REMOTE COOLER, PART NUMBER 91718274, IS
USED ON 2003 OR NEWER FORD SUPER DUTY
CHASSIS DUE TO LACK OF MOUNTING SPACE FORA
RADIATOR-MOUNTED COOLER AS INTENDED BY

THE COMPRESSOR MANUFACTURER.

2. INSTALL FAN SWITCH (180°) IN OIL LINE BETWEEN
SUMP AND REMOTE OIL COOLER INLET. ADD TEE IF

NEEDED TO ACCOMMODATE SWITCH.

3. WIRING FOR FAN SWITCH (180°) WILL NEED TO
BE SPLICED INTO EXISTING COMPRESSOR WIRING
BETWEEN 5 LB N.C. AND 20LB N.O. SWITCHES.

CMPR FAN RELAY 2

S04 _I-—))E"‘
<€ S
e

=)
OC0GO

SISO
S O T

) S

OO N O D
=)

SOOI
N O

Q)
)

3O
O s
O
S
0 ¢

W)
W)
S
QO
S
O

) S

W)
DQ
A\)

SOSEISS
SOSESSO

DS
A\
O

\‘\\\‘\i\‘\i"‘\‘\
O

Q /
SENSSSHES
VAN AT NI AN

5 ¢

1
\ y
2%y
2 N
M0
7300737
1202550,
G
Xginh055%
l"“"ﬂ
hYUhA
12973507
4 W0
)
‘i
-l
S S
| R
7 S QY
J I S
11 ,
7 6
5
8
CMPR FAN RELAY 1
Under Dash or
Under Hood
| 30A FUSE | ypern
+—1f 2V o oo
o——04 (—w-))“?—J
IGNITION
SWITCH -
FAN SWITCH
(1800F)
-

SPLICE (SEE NOTE 2)

5LB

=
20LB

Existing Compressor

Wiring

CMPR FAN




00000980: 99900636.01:19990209
INSTALLATION DWG (99900636)

ITEM PART NO.
1.

2.
3.
4,
5.
6.
7.
8.

70029119
72066340
60121084
70143686
72060117
72062080
72063004
60121796

DESCRIPTION QTY
PLACARD-SERIAL NUMBER 1
RIVET-POP AL .12X.375 GRIP 2
SPACER-BLOCK 1
EXHAUST CONNECTOR 1
CAP SCR 1/2-13X1-1/2 HHGR8 8

NUT 1/2X13 HEX NYLOC ZINC 8
WASHER .44W FLAT 16
MTG ANGLE 1




00000980: 93717917.01:20021007 2-13
INSTALLATION KIT - DODGE 2002
(93717917)

BOLT .50 X 3.00 <2
WASHER .44 WRT (4
NUT .50 NYLOC (@

60124909 REF (2>

———60115761 REF(4) -~

CHASSIS FRAME

60124910 REF<2

60124911 REF.(2)

>
AIR TANK

NUT .38 NYLOC ¢8)

BOLT .38 X 100 ¢8)
WASHER .31 WRT (16>

VA
I
2]

NUT .50 NYLOC ¢8>
60124908

FLOOR FRANE:

BOLT .50 X 150 <8
WASHER .44 WRT

_
N




00000980: 70008W.01:19980616
DRIVESHAFT ASM (70008W)

ITEM PART NO.

300164-533
973406-050
301486

300154-153
300196-329
929406-125
925706-198
300159-074
300248-093
300247-006

. 300155-128
. 300198-1312

300197-017

DESCRIPTION

END YOKE

SET SCREW W/HOLE 3/8-16

WIRE-SET SCR

U-JOINT

FLANGE YOKE

BOLT 3/8X1-1/4UNF GR8

NUT 3/8 LOCK

PTO

FILLER BLOCK

STUD KIT

SLIP ASM 1-3/8

SHAFT 1

TUBE-YOKE ASM

1,2,3
/

QTY

PRRPRPMANRNRRPR

[EnY

2-14

WARNING

The installer of the driveline must inspect the
final position of the driveline to determine
whether its location provides sufficient
protection to an operator, or other personnel,
from hazards associated with a rotating
driveline. If protection is insufficient, the
installation of a guard is required. If you are
unsure of methods to guard a rotating driveline,
call lowa Mold Tooling Co., Inc. for instructions.
Failure to do so may result in serious injury or

death.

4 56,7

10

SEE COMPRESSOR
MOUNTING SYS.

A DANGER
-:f‘—(ﬁ;.c..*

CONTACT WITH A ROTATING DRIVELINE
WILL CAUSE
DEATH OR SERIOUS INJURY

KEEP AWAY

® Keep clear of rotating drive shaft.

® Never work on or near an installed
power take-off or driveline with the
engine running.

70392891
E—




00000980: 95714954.01:20021112 2-15
DECAL KIT (95714954)
ITEM PART NO. DESCRIPTION QTY
70392982 DECAL-SERVICE AND REPAIR
70392213 DECAL- DON'T WASH/WAX
70039058 REFLECTOR-AMBER ROUND
70392965 DECAL-THINK SAFETY (SMALL)
70392453 DECAL-UNLEADED GAS ONLY
71393883 DECAL-TIRE HNDLR PRODUCTS
70392309 DECAL-DIESEL FUEL ONLY
70039057 REFLECTOR-RED ROUND
71039134 DECAL-CAUTION OIL LEVEL
301475  DECAL-COMP FLUID IMT

(INCL. W/ICOMPRESSOR)

CLm~NOOUAWNE
PRDMRPRWRRPRNRERE

[EnY

11. 70396127 DECAL-COMP SIGHT GLASS 1
BOSS
(READ
MANUAL)
DRIVER'S_ 9
VISOR >

BOSS /D
2

(PTO CMPSR
PACKAGE)

(BOTH SIDES)

(BOTH SIDES)

(BOTH SIDES)



CONTINUED ON FOLLOWING PAGE

2-16

00000980: 99903408.01.20040629

*
x x * x x -
14413811H3W_M1H1MWWWWWW
SZLWWWWLW
w < < \N)WTEGAWNW e
2909 =FalLy = B e
4289  EEBLS8855 Eokr:
z=77 09T ®HE 000
O $«i9 %NW%M&WTWPW%DDD
_”)VGWBD TNHA__.AIOWOGTR_RRR - g3017dS |OL ¥3IMod | v1 | a3y v
< T e = _m H < m Sgod w Z<£2Z m YEwng, ALIAVO | O1dS-NOJ | OL | 73897 INRId |9 | 30109 | ALIAYD
£
MOOCA__.D4EG (ﬂw%4T HTTW“NNN ¥3IMOd 9@ Azt 0L 8M-02 13007 A0LYIO1
~ ~ —_
M41R1L2 HNXGlSWMLSWCWEE
OSPPKIOJ_ v PImOMw.vDLAOEE - v 30I1dS |OL ano [ #H| Mg v
FSs2azaog,003=5z JoouWw Joxxa ALIAVO | O71dS-NOJ | OL | 138v71 ININd | 'vD | 9009 | ALIAVD v3011ds [OL ano [vh) 8 | ¢
260020 RF,uIF4nl glEr>amO0 annoo oL 2M-02 w00 aowvom 8301dS 101 d3mod | vb | a3d | ¢
LO00pxy2ast L L
A9RRMLSAHBT1RLRTGGGGGGGG a 009r00Z | OL good | v | Nue | v
, ¥ Lo+t isTOQ X AT 4 M SIS v 0011002 JOL TIMONI [vH ] NdO | 8 ALIAVO | 071dS-NOD_| 0L | 738971 ININd |90 | 9000 | ALIAVO
1> 2z=sWI0Ix0FR<2 = < Hs NN - v 3017ds |OL ano [vH] e | v 9BETHOLLH HOLIAS | @M-02 3000 ¥oLvomd
m Z Z 2R EESESeEECE DD ouuuu ALIAVD | O1dS-NDD | OL | 138V INI¥d |0 | 90700 | ALIAWD
> Oou<uw=uwo=0owwl2uod====== 3990 dwaL | 9M-J2 13000 ¥O0Lvom ¥30I1ds |OL ano | v | X4 €
AnﬂuCTCTSTHSDSTTRTRLWWWWWW - g9301dS |oL ¥3amod | v [ a3y z
v30lds_|oL v | e 2 009ro-0Z | OL v | Naa | 1
ANINENNOCONONODDDODMNMOANTITMNA©Z AIND ASSLEL
SNOANDXMOOLONVOINDODNOMMNOS 3 000r0-0z [OL | y3iawanoH [ v | dud |+ ALIAVO | 07dS-NOO | 0L | 738971 INRid | 'v9 | 30700 | ALIAVD
T=9322933325832838 2239 YY Y3 [Auav0 [ olds-Noo [or| 13ev7 INMd [ vD | oo [ALIAWD 98ETF0/2% HOLIMS || TA-02 3000 d0LVOM
ONSSSsIsITodoodsIISoSSIISSISIST I dWDO/M ¥313W anH][  SA-02 3aD0 ¥nLvomd
Pz R RSeeE58R282R288383855537 T T o o —wom om0 [ —
M I~NSNMNNNMNNNONNSNNNNNNGG®®®®®® _m v30lds_|oL ano [ v1 | a ALIAVO | 071dS-NOD_| DL 138¥7 ININd |99 | 30700 | ALIAVO
- oL Bl =
oY ) AN SRS da o2 a30I1ds ¥3IMOd a3 |+ AVT3¥ T INION OL ]| 6M-02 ‘3000 ¥0Lvam
N dadONOdAAdAdd A Add A QA ANNNN N « ALIAVO | O1dS-NOD_| 0L | 138¥7 INRId |99 | 3000 | ALIAVD
96vEEL0/# ¥3LIN ¥nCH]|  vM-02 13000 ¥0LWOO1 * yMOT Ol | Maanunordno | v | ddd | d
! em-0z_|oL 1dwod [ v+ 13A | o
v 301ds oL ano [vr ] e | s ! M0z oL oo | v | Nue | 8
- a30lds_|oL ¥amod | vv | a3n | ¢ ! oz |oL Noovad | v | Nug | v
3 009507 |OL 1dwoo [7r | 13A | v ALIAVO | 071dS-NOJ | 0L | 738971 INIdd |9 | 30700 | ALIAYD
ALIAVO | O1dS-NOO | OL | 138971 INRId | 'v9 | 30100 | ALIAVD [26v¥0LL 1V3S | £88SY0LL WAL
98ET0LL% HOLIAS | €M-02 300 ¥0L9aml v29¥¥0LL YOvd ¥3HLV3AM || 00¥r0-02 3000 ¥OLvOD]
X9 ‘F9OVO ¥1 39 OL IHIM TV el
IOVO dWAL AHIUNIN WO JHIM Y0V 19 TIVINS D 602
90CLLLLY # 1dVd 1IA N Groonro-
o3 AWH a-00vr0-02
200v10-0Z
SOLOHd ATdWISSY HO4 OML 39Vd 33S « MOTIFA AV' -00V0-02
NEENE)
s3on - V-007r0-0Z
NMOXE
1161
HOSSIYINOD HIV HLIM * * *
Q3NddNS LIXOVYE ANV
3OV "dWIL AHJHNI boole | booJe | booJe |
\Y \Y \Y
- - N N N etz
ooz LM-0¢
SM-0Z vM-0Z NOOVv3g
ETE NI ETE 1
. dNOH dnoH (©)v1(9)8(e)2
((4N00:] ‘dINOD “NOI

HOSSIHdNOD HLIM
a317ddNs ¥313NW J¥NOH

(W16 (1)8




00000980: 99903408.02.20020425 2-17
SWITCH PANEL PHOTOS -

AUTOMATIC TRANSMISSION
(99903408-2)




00000980: 99903410.01.20020619 2-18
FRONT END KIT - AUTOMATIC
TRANSMISSION (99903410)

ITEM PARTNO. DESCRIPTION QTY

1. 77041383 RELAY-P&B VF4-15F11 2
2. 77045878 RELAY BASE 2
o 3. 77045879 TERM-PKRD MP 14-16GA FEM 8
LéJ 4. 77045880 TPA FOR RELAY BASE 2
6' 5. 77045888 TERM-PKRD WP 14-16GA FEM 4
T . 6. 77044927 CABLE SEAL-PKRD WP/MP 14GA 4
. we 8. 77044623 CONN-PKRD WP 4CAV 1
5; EO 9. 77041593 FUSEHOLDER-HMG 211 1
89 Z% 10. 77041637 FUSE-AMG 50 AMP 1
Gd J)D: 11. 77044728 FUSE-ATC 2AMP 1
Nz W . 12. 77041432 FUSE-ATC 20 BUSSMAN 2
e it 2 13. 77041642 FUSE-ATC 25 BUSSMAN 1
Sa Y i 14. 77441048 FUSE PANEL-ATC 4 POS 1
8,_‘ I,'I_J &JE 15. 77041271 FUSE HOLDER-30 AMP W/FUSE 1
- o
@) Z az . &
— [a) =z &
Lp X
— Z 0
282 of 8858
| Liis
3 % AAAA .
%) W <
g : 5 =
2 AR EEE
O “1 3 2
2]
E 3C-CP400-D
]
ox 9 D= 3C-CP400-C -
o 3 S ———» sccraos O -
o2 a L sccraoAa = Z
(SN0 n <
3 » ot
] L[] 3 >
3 14 = s —
d ¥ s
dHld = ¥
o & <
] o N
. TY g LO
SE + ~ ™
S8
55 — BE1 4 | & N~
- by % b3 gu i
3 3 3 =3 <
paX = ~ =
A L N
o 3 5 = & E =
o 8 g © o nd
x = <
> =1
& al
< g s
g <3 / =
o= 4 '
w 5 H_J '9 = |£ S‘i
z % T ® gg OF
S o = ': -
> = 3 8
i O5gx
E =35
i Sug
ot
: of




CONTINUED ON FOLLOWING PAGE

2-19

00000980: 99903414.01: 20020619

dOLS/NiNL/TIVL 1437 A ,.l.

dnyove LM @l

14T —t

LHOM M3aMYVA

wavTy dn yova (((——¢

LHON f—+

LHOM UDUVA 7

dnyiova LHOI (

SCHEMATIC - AUTOMATIC
TRANSMISSION (99903414-1)

dOLS/NYNL/TIVL LHOW @“

._||.

TN

3ANION3 "W'30
(G3AN3NKNOJI3Y OL =— @

SITOA ¢} —o
voe Ayalive oL

Tl
3

]
I Idund 0-00¥d0—-0C @-00¥do-0¢
MOTIIA 0—00¥0-02 5-00vd0—0Z | |
_ NIRO 8-00%10-0C 8-00¥d0-0C
i [T ] V-00#"0-0Z N V-00¥d0—-0T
I 1
YOSSINUANCD UV LH@.E
QANS, LDvE ONv —\T®n Loz |e Lugn
| — S S |
! £M—0Z TM—02 LM-0Z !
_ sm-oz| [wm-oz{ 1dWOD Qoo NOJV3E _
Y¥3Il[W  Y3LIN
1 ¥aoH  dNOH 1
' HOSSTUANOD HLIM 'dhoo NI '
@3NddNS ¥3LIN ¥NOH:
av0 NI QaLvo01
TINVA HOLIMS 00 0L L -
MOTIZA
LLEE]
NMOd8
YR 14T
Q0014 AQ0d ETCTY
v VL3 338 - a3y
(] T
3R
ne 1HOM 1dNOD
(3] SS LNOMd
YV LHOW y 1HOM 140D
oo Adoa SO LNOMd AIONTI0S ~ HOSS3¥dNOD
SN aLva oL
. 141 oL
=) Noov3s HOLIMS
LHOM 1dN0D .
MOTI3A/3NT8 11
S
v Tivi3a ~S— | LINOMIO Z2e aMod oL a3y Old Ol a3y
N8
N¥O /M N¥O / SSINMVH SISSVHO
Q¥04 66,
NId /M >na WNOY4 SIAM
na /m N¥o

alvo

LINQAID ¥62
3dIMLS 3NT8 / 3ALHM
Y3IMOd NOLLINOI Q¥04

avo1 oL e




00000980: 99903414.02. 20020425 2-20

LAYOUT - AUTOMATIC TRANSMISSION 11. 72060004 CAP SCR 1/4-20 X 1.00 HH GR5Z 3
(99903414-2) 12. 77040000 RING TERM 10 STUD 16-14 GA 4
1. 77040017 COMPARTMENT LIGHT 3 13. 60121504 BRACKET-BEACON LIGHT 1
2. 77040026 FLOODLIGHT, 12V RND 2 14. 77044463 HARNESS-WIRING REAR 1
3. 77040182 LIGHT-CLEAR RED 2 15. 72601473 BOLT-LIC PLATE 1/4-20 X 5/8 2
4. 77040245 MTGKIT-GROMMET 2 16. 72062200 NUT-LIC PLATE 3/8 2
5. 77040006 LIC PLATE LIGHT 1 17. 77040048 TERM-BUTT CONN | 16-14GA 16
6. 77040208 TAILLIGHT 2 18. 70086154 TAPE-DBL KOTE 1/8 X 6.00 DIA 3
7. 60115670 GUARD, TAILLIGHT 2 19. 89044232 WIRE-14 GA RED STRD - GPT 18’
8. 72060002 CAP SCR 1/4-20 X 3/4HH GR5Z 8 20. 89044234 WIRE-14 GA YELLOW STRD - GPT 10.5’
9. 72062104 NUT 1/4-20 HEX 11 21. 89044274 WIRE-14 GABLACK STRD - GPT 7.5
10. 77040013 BEACON LIGHT, AMBER 1 22. 89044235 WIRE-14GAWHITE STRD-GPT 5.00
23. 89044351 LOOM-.35ID WOVEN (BULK) 20FT
2z
N LEL
5auz

WHITE—\
TERMINAL-RING 1/4_\ﬁ /— 4-WAY PLUG (GM)

BLACK

LH SIDE RH SIDE
BACK UP ALARM WHITE

S
S
WHITE ‘I &F BROWN
BROWN [ GREEN
YELLOW
WHITE WHITE
BLUE BROWN
BLACK = v 4 BLACK
i

T

WHITE %\_' 1 1 ;_/-d WHITE
BROWN = - ( =
— BROWN
WHITE ?’7
BROWN \
14 REF

SEE DETAIL A le E

[6]8324
(2 PLS.)

DETAIL A



2-21

00000980: 99903415.01.20020619

11. 70396177 DECAL-CTRL PANEL (NOT SHWN) 1
12. 72061739 SCR-TEK 12-14X1.00 HWH 3PT

SWITCH PANEL - MANUAL

3

TRANSMISSION (99903415-1)

1.

(NOT SHOWN)
13. 77045879 TERM-PKRD MP 14-16GA FEM

1

77044624 CONN-PKRD WP 4CAV MALE

1

77045887 TERM-PKRD WP 14-16GA MALE 4

2.

14. 77040389 TERM-FSLPON 1/4FLAG 16-14GA 5

15. 77040000 TERM-RING 16-14GA

77044927 CABLE SEAL-PKRD WP/MP 14GA 4
77040186 TERM-FSLPON 1/4TAB 16-14GA

77041386 SWITCH-SGL POLE LTD

3.

3

6.

16. 77040051 TERM-SPRSPADE 16-14

7.

17. 77040048 TERM-BUTT CONN 16-14GA (N/S) 1

18. 76391173 GROMMET-RUBBER

8

77070436 TERM-FLAG 10-12GA CONN

70733496 HOUR METER

8.

1

9.

A0SSIAAWOI HLIA
I317ddNS ¥ILIW ANOH

MYT'6(H8

Sbhhbbb A
O -
~
o —~
< TN iy
~—~~
¥nohbaonOoZ
S 0EF00Q> —  [& 3oras oL dIMOA [ ¥I] @38 | v
= = ALIAVD | 97dS-NDD | OL | 738v1 INIdd | 'vD | 90709 |ALIAWD
(a4
@W%WWRQW ¥3IAOJ 9T AT OL]]  8AM-02 /3007 ¥DLYm GOG/T/TY # Ldvd LIM
=~ - = [ T
HS@SSSGH —  [v 3o1ids oL ano [ v > | v
& w v W W W 4 ALIAVD | 07dS-NDJ | OL | 7397 INIdd | '¥9 | 30700 | ALIAVD - |v 30748 0L aND | #T| 78 | €
cefazSoo 9 QNND OL][  ZM-02 13000 ¥OLWOmT - |8 NS ol dIMOA | VT O3 | @
Tg<< < << m a 009r3-a¢ (01 aood | ¥1| NaD 1
SRR R RN v_ [ 001r0-32[0L] ¥ oN3[+1] N0 | € ALIAVD | 97d5-NDO | 0L | 738v7 ININd | 'vD | 40700 | ALIAWO
BT - |v 3317ds oL aNo [vT] g | v 9BEIPOLL# HOLIAS || 2A-02 13a00 ¥01vom
_k_u o
S loonnwC ALIAVD | 07dS-NDO | OL | 738v7 INIdd | 'vD | 90700 | ALIAWO
o) E 30v0 WL 9M-02 3000 ¥O0LvOd - [V 3917dS |01 aNo | vi) A8 | €
rocrxr
oOo=sS=s===<=< W - g 3J1dS |01 JIMOL | #T| a3 2
12222220 — [ v 3ods |00 aNo [ v1] e | - 3 | o09ro-oz|0L]  Nmov3E | ¥1]| Nag | 1
O AN<tTTNMNAOM 4 009MJ-32 |01 [J3L3W dNOH | ¥T| dad + ALIAVD J71dS-NOJ | Ol | 7139V INIdd | 'V | 407103 | ALIAVD
% B B N % % % AM ALIAVD J1dS-NOJ | OL | 139V ININd | 'VD | ¥0703 | ALIAVD 98ETY0LL# HILIMS __ TM-22 1302 A0LwIO1
SSYSSTTSTIY JWOO/A ¥313W anOH]|  SA-02 3000 01w
SIS g 9M-32 [0l TIIX ONI[¥I] NaO [ -
888588842 — [ v Jo1as ol a0 [v1] e | - ALIAVD | 97dS-NDD |01 73gv1 INIdd | 'vD | 40700 [ALIAWD
00 00 00 00 OO OO O © -~ |& 3oras oL YN0 [ V1] a3d |+ AVT3d T INION3 O] 6A-02 ‘3000 ¥0LvaD]
S e e ALIAVD | 971dS-NDD | OL | 738v1 INIdd | 'vD | 90700 |ALIAWD
OO dN® <O ©
A NNNNNNN SGYEELOLH ¥3L3W ¥NOH]|  »A-02 13000 ¥01vIm + yM-02 [OlpEananmi a0 | bT) did | @
T €em—oz |OL 1dW0d [ #1] 13K | 2
— _[v 3orids [ol ano [¥I] e | € T 2mn-oz |oL aood | v Nao | g
— | & 301as oL ¥3IMOd [ V1] a3 | @ T TM-02_ |0l NOOY34 [ v Nag | v
3 [ 009r0-02[OL "LdWOD | V1] T3A | 1 ALIAVD | 37dS-NOD_| 0L | 738v1 INIdd | 'v9 [ 90700 [ALIAWD
ALIAYD | 01dS-NDO | OL | 738v7 ININd | '¥9 | 90700 | ALIAWO £26VP0LL V35 | £8BSY0LL Wa3L
i 98ETY0LL% HOLIAS]|  EA-02 '3000 A0Lvomd v@9vb0LL Mo¥d dFHLYIA]| 00vro-02 13000 AOLYODT
XD
= ‘399D $T 38 0L JHIM TV mﬁ/l/
W 3999 dW3L AHdANW WOd4 JAIM IV TIVWS 77~ 6M-32
n
= Q- -
: o — -
£ 'SOLOHd ATEW3SSY ¥0J DAL 39vd 335 x ADTTIA {
= - €-00¥13-22
w SN N3 - ¥-00v13-32
%% NMD¥E %
O
Mnn LT'GT . _ _
m AOSSIAdWOT ATV HLIM
a311ddNS 13XJVAE ANV
5 309D ‘dW3L AHJANW ! m@ € ! m@ € Vﬁ e _|¢
T
s e [ pea— N N N WE P
7 9M—32 2M-2¢2 TM-0¢2
cm-22| |¥m-a2 NOJv3d
™
ol
% AJL3IANW AJL3IAN
. anoH anoH EWT(N/ENL
N MPIMs "dWO9 "NOI
o
©
o
—



00000980: 99903416.01.20020619 2-22
FRONT END KIT - MANUAL
TRANSMISSION (99903416)
1. 77041383 RELAY P&B VF4-15F11 3
2. 77045878 RELAY BASE 3
3. 77045879 TERM-PKRD MP 630 14-16GA 12
4, 77045880 TPA FOR RELAY BASE 3
5. 77045888 TERM-PKRD WP 14-16GA 4
6. 77044927 CABLE SEAL-PKRD WP/MP 14GA 4
8. 77044623 CONN-PKRD WP 4CAV FEM 1
9. 77041593 FUSEHOLDER-HMG 211 1
10. 77041637 FUSE-AMG 150 AMP 1
11. 77044728 FUSE-ATC 2 AMP 1
12. 77041432 FUSE-ATC 20 BUSSMAN 2
13. 77041642 FUSE-ATC 25 BUSSMAN 1
14. 77441048 FUSE HOLDER-BUSSMAN 1560 1
15. 77041271 FUSE HOLDER-30 AMP W/FUSE 1
16. 70733297 IDLE CONTROL 99 FORD 1
17. 99901304 SERV.BULLETIN 7.3L 02 FORD 1
1(1),2(1),3(4),4(1)
TO FORD 322
CIRCUIT
? LT. BLUE/YELLOW
48 Zigp-—= TO PTO GROUND
LOAD GATE BATTERY 150 A TO LOAD
CABLE - ,9)0
\_g GATE
10 TO LIFT
RED TO GATE
COMPRESSOR SOLENOID
1,12,13,14
e A x
<« ]
I—:(—m:n S
RED <14 GA)
FORD IGNITION 1(1),2(1),3(4),4(1)
POWER
WHITE / BLUE - RED
STRIPE
294 CIRCUIT #8 Blog* .BLACK 14 GA) LOAD GATE SUPPLIED WIRE WHITE 10 BODY
ia l BROWN 14GA - T BEACON /
TO BATTERY - @ v %0 = elgy: - 10 foms
= 12 VOLTS 14GA - TO COMPARTMENT
PURPLE 14GA - TO AIR COMPRESSOR
‘_—14
1(1),2(1),3(4),4(1 N
_ (1),2(1),3(4),4(1) VY y
{8 % ORAGNE (14 GA) f § § E
3 SRR 4),6(4),8
iia \\“——-TD RECOMMENDED Y¥¥:ddi (4).6(4)
0.EM. ENGINE
L KILL TO SWITCH
PANEL

HTC SPEED CONTROL

SEE HCT SPEED CONTROL
INSTALLATION MANUAL FOR
COMPLETE INSTALL INSTRUCTIONS.

TO PURPLE WIRE ON HCT
SPEED CONTROL

KIT

USE 16 GA. WIRE
EXCEPT WHERE NOTED.

PART # 41717566



CONTINUED ON FOLLOWING PAGE

2-23

SCHEMATIC - MANUAL TRANSMISSION

00000980:99903417.01.20020619
(99903417-1)

dOLS/NANL/TIYL 1437 A I

dmiave 14371 A )

1437 [——%

1HOIT ADRIVH

Wy on ove (((——2

T0JLNOD
033d4S 1JH 40

37ddnd 0L 1J33NNOJD

T
3NION3 'W3'0
T3AN3WWOJ3N 0L

—_

JAIA T0YINOD
d33ds LOH

TG I e—

1HOIT ADRIVR

dnXave 1HOTY @l.

dOLS/NNNL/TIYL LHOTY @“_

-

ng /M Nao

iy o

S1I0A 21 a@——
Ad3aLlve OL

avon oL

1
Tiand G-007d0-0C G-007d9—02
ADTTA 9-00¥T90—02 9-00vdo—0¢ | |
) E-00VF9-C @-007d0—08
V—00¥0—0Z_ 7/, V—00rdd—0C
GRS, LDOVE ONY e
39VO "dNAL AHJUNN _\Huﬁn —\Huﬁn
- +] [- + !
£M—OZ ZM-0Z !
on-oz| [m-oz| '1dNOD aoo4 _
MM AN I
UOH  ¥NOH '
HOSSTUANOD HUM dneo Nt
@rddns M3LIN ¥NO
avd NI @Uvool
TNV HOLIMS
HOSSIUAMOD Ol <
AOTBA
VI L1437
aoo7d Aaod
v TIvi3g 33 "
1 NI T
3K
[l LHOIT LdWOd
NaD SS IND¥A
A e M 1HOIT LdWOd
aood Agog S3 INDNd aION30S  A0SS3ddWODd
w_|. 31vo oL
1417 01 [’
1Hor 1M NOOV3d &
v TIvi3d
N | m— ONNOXD Old OL fe— ot
N3O /M N¥9 mmuzm«:nm___”um.._w«.m_.m MOT3A/3N7E ‘L7 lul
’ L1INJAID
JNId /M Nd WONH SRIIM 22€ ad04 OL

31vD

1INJAI] ¥62
3dIdls
3n7d / 31IHM

J3IM0d
NOILINOI Q04




00000980: 99903417.02.20020619 2.24
LAYOUT - MANUAL TRANSMISSION 12. 77040000 TERM-RING STUD 16-14 GA 4
(99903417-2) 13. 60121504 BRACKET-BEACON LIGHT 1
1. 77040017 COMPT.LIGHT 3 14. 77044463 HARNESS-WIRING REAR 1
2. 77040026 FLOODLIGHT 12V RND 2 15. 72601473 BOLT-LIC PLATE 1/4-20 X 5/8 2
3. 77040182 LIGHT-CLEAR RED 2 16. 72062200 NUT-LIC PLATE 3/8 2
4. 77040245 MTG KIT-GROMMET TRUO3 2 17. 77040048 TERM-BUTT CONN 16-14GA 16
5. 77040006 LIGHT-LIC.PLATE 1 18. 70086154 TABE-DUBL KOTE 1/8X6.00 DIA 3
6. 77040208 LIGHT-TAIL 2 19. 89044232 WIRE-14GA RED STRD GPT 18’
7. 60115670 GUARD-TAILLIGHT 2 20. 89044234 WIRE-14GA YELLOW STRD GPT
8. 72060002 CAP SCR 1/4-20 X 3/4 HHGR5Z 8 10.5’
9. 72062104 NUT 1/4-20 HEX NYLOC ZINC 11 21. 89044274 WIRE-14GA BLK STRD GPT 7.5
10. 77040013 BEACON LIGHT-AMBER 1 22. 89044235 WIRE-14GA WHITE STRD GPT 5.0’
11. 72060004 CAP SCR 1/4-20 X 1.00 HH GR5Z 3 23. 89044351 LOOM-.35ID WOVEN (BULK) 20’
z 52
o
WHITE Oo>-m
TERMINAL-RING .25 —_— /_ 4 WAY PLUG (GM)
BLACK
LH SIDE RH SIDE
WHITE BACK UP ALARM \ WHTE
s {1 &
o ﬁ wre
BLACK 2 % i = BLACK
i —— = e own

st i ' = o
BROWN

1
SEE DETAIL A

DETAIL A

6,7.8,9.,24
(4>¢4>X¢S>
@ PLS



	ELECTRONIC MANUALS
	PARTS ORDERING INFORMATION 
	REVISIONS LIST 
	TORQUE DATA CHART 
	PM PACKAGE SERVICE SCHEDULE 
	SPECIFICATIONS
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	DIMENSIONAL DRAWING 
	WEIGHT DISTRIBUTION 

	REPLACEMENT PARTS
	BODY ASM W/ SERIES 60 COMPRESSOR (41714951-1) 
	BODY ASM W/ SERIES 60 COMPRESSOR (41714951-2) 
	BODY ASM W/ SERIES 60 COMPRESSOR (41714951-3) 
	BODY ASM W/ SERIES 60 COMPRESSOR (41714951-4) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD (41714952) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD-AT (41715063) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'05 FORD-AT (41719286-1) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'05 FORD-AT (41719286-2) 
	REMOTE COOLER (DWG. 99903561) (PRODUCT # 91718274) 
	INSTALLATION DWG (99900636) 
	INSTALLATION KIT - DODGE 2002 (93717917) 
	DRIVESHAFT ASM (70008W) 
	DECAL KIT (95714954) 
	SWITCH PANEL - AUTOMATIC TRANSMISSION (99903408-1) 
	SWITCH PANEL PHOTOS - AUTOMATIC TRANSMISSION (99903408-2) 
	FRONT END KIT - AUTOMATIC TRANSMISSION (99903410) 
	SCHEMATIC - AUTOMATIC TRANSMISSION (99903414-1)  
	LAYOUT - AUTOMATIC TRANSMISSION (99903414-2) 
	SWITCH PANEL - MANUAL TRANSMISSION (99903415-1) 
	FRONT END KIT - MANUAL TRANSMISSION (99903416) 
	SCHEMATIC - MANUAL TRANSMISSION (99903417-1) 
	LAYOUT - MANUAL TRANSMISSION (99903417-2) 




